N

A NI

e

—

8000E & 2 2 it I8



8000E parts list

hie2 AVEE] T AR Description £
1 190F 38 S AL GENERAL GASOLINE ENGIN|1
2 12220/173F AL 5 SRS Bolt 1
3 12412/173F AR Sk 5 WA 2 Washer 1
4 12410/173F 5 Pl Rubber seal 1
5 12220/173F AT 3 Sk i BB A 2H AEM6 X 60 Bolt 1
6 12212/173F ARURT Sk 75 25 5 ] Gasket, cylinder head 1
7 12200/173F SEEk S Cylinder head cover Assy 1
8 11513/173F WA Air duck 1
9 14210/182F HEFF 24 Pusher 2
10 [14314/168F AT TE] B TR R Lock nut 2
11 |14312/168F T2 T AR Sleeve 2
12 14311/173F ST Valve rocker 2
13 [14313/168F AT B T AL Adjusting bolt for valve gap 2
14 |14310/173F A RE LA S Valve rocker Massy 2
15 |14220/173F HEAE S48 1 Pusher guide 1
16 |12118/173F AR SL B M10X 80 Flange bolt 4
17 |14431/173F AT Air valve oil seal 1
18 14417/173F ST R R Spring retainer, exhaust valve |1
19  [14413/182F AITFREE (—) Spring seat 2
20  [14418/182F S clamp, valve 2
21 14414/182F AT Spring, valve 2
22 14414/182F AT Spring, valve 1
23 12114/173F HETEE Intake valve guide 1
24  |12115/173F HR15%E Exhaust valve guide 1
25  |12216/173F K75 R Circip 2
26 |12100/190F AR S Cylinder head Assy 1
27 [12120/190F AR Sk 25 B A A Gasket, cylinder head 1
28  |18214/173F-AV HES 1 XL BB HEMS X 35 Stud M8 X 35 2
29 [27100/168F KALFEHE Spark plug F6TC 1
30  [|26114/182F A Regulating arm 1
31 [26115/182F VIR AT Pulling rod 1
32 |26117/182F 5 R Back spring 1
33 [26118/182F o U Tk 58 Fine regulating spring 1
34 |26210/182F-AV YA SR AT Supporting plate set 1
35 |26211/182F-AV P SCPE R Supporting plate 1
36 |26215/168F S B Regulating spring 1
37  |GB5787-86 HEAEM6 X 12 Bolt M6 X 12 2
38  |26116/168F R R X [ WA Lock bolt 1
39 |GB818-85-H BZETM5 X 35 Screw M5 X 35 1
40  [26116/168F TR K [ W A Nut M6 1
41 ]25000/182F T ] 3 St Regulating control system 1
42 |12117/173F Rk AL P 12X 20 Set pin 2
43 |14411/182F 0] Intake valve 1
44 |14412/190F HEST Exhaust valve 1
45  |17218/4GF-3 HES AL BB A PR ELAZ - 6mm*8n Stud M6 X M8 X 106 2
46 |17219/182F R ORA Inlet gasket 1




47 |16120/5GF-3 o FE FE PR AT Connecting block 1
48 16113/188F RS Carburetor gasket 1
49  [16351/168F B AR AT Idle adjustment screw 1
50  [16800/2. 8GF-3 FBIFH R TR R Choke unit 1
51 16240/188F R B Tt Mixture chamber body 1
52 16244/188F B ke Main nozzle 1
53 [16230/173F TmEr G Float needle 1
54  |16243/188F e gy Main jet 1
55  |16220/173F-AV TTHE Float 1
56 16216/173F D = o e i Float chamber gasket 1
57 16211/168F FT=E Float chamber 1
58 16214/173F-AV 12U AT Float chamber drain Screw 1
59  |16215/173F-AV VT2 O AT 2 Washer 2
60 16210/173F FTIEHAE Float chamber 1
61 |16260/173F-AV HARIIHE Throttle unit 1
62 16355/168F V2 b e T SS(f)rr;\r:Vg, mixture adjustment |
63 16354/168F VR EL AT Mixture adjustment screw 1
64  |16325/173F-AV PHR TR b 75 Dust cover, choke 1
65  |16212/173F-AV JER R ET Screw 1
66 16176/ 173F-AV 0,7 52 e i 3 S;ilzet, carburetor magnetic ]
67 [16310/173F-AV ERAAE Bracket 1
68 GB97. 1-85 45 Flat washer Smm 2
69  [GB93-87 LG Spring washer Smm 2
70  |GB818-85 PEETM5 X 12 Screw M5 X 12 2
71 16100/6GF-3 LR ISYR Carburettors Says 1
72 19121/182F FEXE(—) Lead wind cover 1
73 |GB5787-86 BEFEM6 X 12 Bolt M6 X 12 1
74 |GB6177-88 P2EEM6 Nut M6 2
75 17113/173F e PR Air cleaner gasket 1
76 14420/173F P4 = 2H A Valve stem oil seal 1
77 |T312-0001 N AV Z THERIMIO GB/T6177. 2 |nut 4
78  |GB/T6177. 1 7N AAVE 2 TR S BEMB bolt 4
79 |11115/173F TS R Drain plug 2
80 [11116/173F TUHEZERE D 12X ®20X2  [Washer 2
81 [GB/T276 Hh&6207 Bearing 6207 1
82  |11120/182F il il 3 24 (—) 35X P50X 1011 seal, crankshaft 1
83 |11110/190FD it At 4 A Crankcase 1
84 [26111/182F SR AT Regulating sway bar 1
85 |26113/168F PIEFEA A Washer

86  [26112/173F AR AT B Split pin 1
87 |GB3452. 1-92 O 13X 1. 4 O-ring 13X 1.4 1
88  |T312-0001 BZREM10 GB/T6177. 2 Nut M10 1
89  [27400/173F LM AR IR S 0il sensor 1
90 |GB5787-86 BZFEM6 X 14 Bolt M6X 14 3
91 |25115/173F 1] Al Regulating shaft 1
92  |25117/173F R R Snap ring 1
93 25118/173F b NI e YA Washer, driven gear 1




94  [25100/190F FE MBI AR Driven gear, regulator 1
95  [25163/173F K Pin 2
96 |25141/182F W KR Flying block 2
97  |25132/173F I ER A Washer 1
98  |25131/173F W E Sliding sleeve 1
99 25120/182F Iﬁﬁ}kiﬂﬁi%éﬁ{# Dr1Ivell gear, reguracor 1
100 |14122/173F R Mg Extension spring 1
101 |14100/190F PR O & Camshaft Assy 1
102 |14315/173F A Tappet 2
103 |14127/173F PR A7 AR 4 Pin 1
104 [14126/173F BR A7 AR Limit position panel 1
105 |13112/173F 4 [ 4 Woodruff key 1
106 [13111/182F i 4 Crankshaft 1
107 |13114/182F W EEh ke Drive gear 1
108 |13113/182F BN sk Timing driving gear 1
109 |13110/190F i EEERES Crankshaft assy 1
110 |13116/190F P17 iy Balancing shaft 1
111 |13121/182F HEAT Shank 1
112 |13122/182F Ly Connecting rod cover 1
113 [13123/173F EAT IR Bolt 2
114 |13120/190F AT Connecting rod 1
115 |13313/182F T ZE A Piston pin circlip 2
116 |13311/190F I5 % Piston 1
117 |13312/182F T IERY Piston pin 1
118 |13411/190F HER (—) Piston ring () 1
119 [13412/190F VIR () Piston ring (II) 1
120 |13422/190F UEZ Side rail 2
121 |13421/190F Ao Expander 1
122 [13420/190F HAHE Scraper ring set 1
123 |13400/190F I EINHE Piston ring set 1
124 |11114/182F ke YA Gasket, crankcase 1
125 |GB/T276 K 6207 Bearing 6207 1
126 [11113/173F e 4 75 8 LB P8 X 12 Set pin 2
127 [11211/4GF-3 i b A o Crankcase cover 1
128 |11120/182F il 3 24 (—) 35X P50X 1011 seal, crankshaft 1
129 |15512/173F ML R 35 B (—) Seal, Dipstick 1
130 |15510/173F ML R Dipstick 1
131 [15510/2. 8GF-3 IR DN Dipstick with seal 1
132 [25132/173F BZFEMS X 40 Bolt M8X40 7
133 |11216/173F B3 22 b Dust plate 1
134 [11220/4GF-3 Hi b A o B A Guard, crankcase cover 1
135 [31995/2GF-3 oS A AR MS X 12 Bolt M5X12 1
136 |31113/4GF-3 ET A E Stator cover 1
137 |31157/2.8GF-3 AL Generator fan 1
138 [31120/5GF-3 Rk Rotor comp. 1
139 |GB276-94 7K 6204-27ZN Bearing 6204-27ZN 1
140 [31100/8000 B Stator Assy 1
141 |31151/2. 8GF-3 ERINAS Generator stay 1
142 |31130/2. 8GF-3 HEL Il 2EL 4 Brush Assy 1




143 [31153/2GF-3 IS R RRMS X 14 Bolt M5X 14 3
144 |31140/2. 8GF-3 H s 1 2 A Voltage regulator 1
145 [31126/2. 8GF-3 B KA T A Plain washer 1
146 |31125/2. 8GF-3 e K s A Bolt M10X 265 1
147 [31112/7GF-3 € T K RS Bolt M6X 175 4
148 |31152/2. 8GF-3 LG i Generator end cover 1
149 |[31153/2. 8GF-3 TN A R IEAEMS X 12 Bolt M5X 12 3
150 31511 A b5 Washer &5 2
151 |18100/8000 HA R (W) HE muffler inner 1
152 |18230/2. 8GF-3 HAE AR E A () Side hood 1
153 |18240/8000 HE AR A (5D Outer hood 1
154 |18117/4GF-3 HEAE Exhaust pipe 1
155 |18217/2. 8GF-3 eicka o Vil Gasket, exhaust pipe 1
156 |18215/2. 8GF-3 HER D3 Gasket, outlet 2
157 |GB5787-86 BEAEMS X 25 Flange bolt M8X25 2
158 |GB6187-86 HZREMS Nut M8 2
159 [23300/182F RERTR A Flywheel 1
160 |27200/188F AR E () Ignition coil 1
161 |GB5787-86 BZETM6 X 30 Screw M6 X 30 2
162 |27230/182F FE K2R Engine stop cable 1
163 |27210/182F Ak 2 Ignition coil 1
164 [27220/168F KAEZENE A Spark plug cap 1
165 |27220/182F Rk R BB LA Ignition coil assy 1
166 |23300/188FD KEHE Flywheel 1
167 |19111/190F K E R Flywheel fan 1
168 [23316/182F ISYSIES Starting flange 1
169 |23317/173F KESUE R Nut M16 X 1.25 1
170 |27500/168F LA Diode 1
171 |19211/4GF-3 R i) 22 Fan hood assy 1
172 |GB5787-86 BEARMG X 12 Bolt M6x12 5
173 |23213/173F ShALIEET Set screw 1
174 |23216/173F P Spring lid 1
175 |23211/173F JEE Y i Friction spring 1
176 |23215/173F 3T Ratchet 2
177 |23212/173F T Ratchet spring 2
178 |23217/182F L 7)) 7 16 i Starter rolls 1
179 [23214/182F B Spiral spring 1
180 |23240/182F SRt Casing 1
181 |23218/182F by 4 Rope 1
182 |23230/168F FF At Pulling handle 1
183 |GB5787-86 I2FEM6 X 8 Bolt M6 X 8 3
184 [23100/4GF-3 SR A% R, Recoil starter 1
185 [23200/182F RS ASH S Recoil starter assy 1
186 |16845/2. 8GF-3 LR (—) Plastic clip 2
187 |11117/173F i 2 A 1 e Pl Grommet 1
188 [17233/4GF-3 PR ISR Air cleaner stay 1
189 |GB6187-86 W2 REM6 Nut M6 2
190 |17114/2. 8GF-3 IR AR air cleaner 1
191 |17124/2. 8GF-3 PEE (—) filter element 1




192 |17124/2. 8GF-3 Ve (—) filter element 1
193 |17112/2. 8GF-3 FUERR S air cleaner cover 1
194 [31161/2GF-3 RN gasket , handrail 2
195 [17100/2. 8GF-3 2R AR Air cleaner Assy 1
196 |16621/2. 8GF-3 HHE (—) oil pipe 1
197 |16626/2. 8GF-3 HERME sleeve 1
198 |16622/168F HE R (—) Tube clip 3
199 |14416/173F TGS Cap, exhaust valve 2
200 |31523/4GF-4 T8 7 3 3 cushion 2
201 |16560/2GF-3 Az TE R AR AT Fuel sensor 1
202 [16400/152F PRI AE 2 E Fuel filler cap comp. 1
203 [16414/2GF-3 WA JHAH 75 5 o [ Packing ring 1
204 [16610/168F I AR A A Cup,Fuel filter 1
205 |GB/T16674 7N AL L TN E AR M6%25 bolt 4
206 [16546/2GF-3 WA e ] washer 4
207 [16914/2GF-3 e bush 4
208 [16911/2GF-3 T A el cushion 4
209 [16510/2. 8GF-3 WR I AE 4 A Fuel tank 1
210 |GB/T16674 7N AL L TS AR M6%28 bolt 2
211 |24145/182FD JEZ MR press plate 1
212 |16640/2GF-3 PRI TT S A A fuel switch 1
213 [31251/5GF-4 [ R B 5 control panel rear cover 1
214 [32118/5GF—4 THIAR 4% il i control panel 1
215 |32100/8000E IR R frame assy 1
216 |GB/T16674 N SAE 2 H B AEME#40 bolt 4
217 |GB/T6186.1 2 REM6 nut 4
218 |GB/T5789 PN AL H B AEME* 12 bolt 4
219 [32413/2GF-3 WL ek = 2 cushion 4
220 [32420/2. 8GF-3 BLZH ol FRAZH A4 cushion 2
221  |31262/2GF-3 JFREY & Boot, switch wire 1
222 |GB93 P 4 Spring washer ¢ 4 4
223 |GB818 BEETMAX 10 Screw M4 X 10 4
224 |18314/2GF—4 By 2> 25 Dust cap 1
225 |31225/2GF-4  SYACAS Ignition switch 1
226 |31228/2GF-4 JE K TIT KB 7K 2 Waterproof cap 1
227 |31231/2GF-4 FEAEIS5A, 250V Binding post 15A, 250V 2
228 |GB5787 125 M3 Nut M3 2
229 |GB93 FI 3 Spring washer ¢ 3 4
230 |GB97. 1 P T3 Flat washer ¢ 3 4
231 [31226/5GF-4 HE0-300V Voltmeter 1
232 [32450/2. 8GF-3 MLZH 3= HBZH A cushion 2
233 [31003/2. 8GF-3 BRI T Connector 2
234 |31221/2. 8GF-3 W i e, 22A Circuit protector, 22A 1
235 |GB5787 P2 Bolt 2
236 [31223/2GF-3 i (13A, 250V) Consent (13A,250V) 2
237 |GB6170 P2EEM6 Nut M6 2
238 |GB93 FI T 6 Spring washer € 6 2
239 |[GB97. 1 P T 6 Flat washer € 6 2
240 |GB5787 BEHEME X 12 Bolt M6 X 12 1




241 |24100/182FD Jii 2 AL A R starting motor assy 1
242 |GB/T16674 PZFEM8 X 40 Bolt M8 X 40 2
243 |24130/168FD 7t FH 28 Pl ZH A charger coil 1
244 |32417/2. 8GF-3 HeF handrail 1
245 |32434/4GF-4 HLJMLZE (41) battery wire (red) 1
246 |32432/2GF-3 R battery 1
247 |324344GF-4 HER 2R battery wire 1
248 |32433/2GF-4 HUfE AR press plate 1
249 |41529/2GF-3 [ 437 5L back spring 1
250 [16921/2GF-3 B b pin 1
251 [60231/2GF-3 BRI 4L ball connector 1
252 |[T515-0001 S 5 A pin 1
253  |45420/2GF-3 LR A wheel assy 2
254 |31352/2GF-3 pinek:c] pin 2
255 [31310/2GF-3 ZEER Tl wheel axis 1
256 [32231/2. 5GF—4 WL S bolster 2
257 |26113/173F R R washer 2
258 31248/2GF—3 LRI protective tube 1
259 [31218/2GF-3 Sk protector 1
260 35368/AXQ1_200A EE/}IKL:EL@Z% voltage and current transformer 1
261 [31215/2GF-3 LR AT indicator 1
262 |GB/T5783 75 L IZAEMEX 12 bolt 1
263 |GB/T16674 IS FAVE 2 B AR MEX 14 bolt 2




	G8000E X15.pdf
	5GF-4X15零部件清单

	8000E X15 B.pdf



